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Hif74E B Company information

T 5 /NE B R AR /A ) Jiangsu Niu Electric Technology Co., Ltd

BN YT 9545 8 N 7 A ek 77 Ml [l K 9T #% 387 5 N0.387 Chang Ting Road,West TaiHu
Consignor Science And Technology Industrial Park ,Changzhou City,Jiangsu Pro
13961201391 yunjie.tang@niu.com https://www.niu.com/
JRBE 1 L T B4R A P2 ] SUNWODA Electronic Co.,Ltd.
VEYIT S 22 (X S Al KBRS 2 S 4R amE 1 #. 2 A-B X, 24 DIX-9
e =X V2 #% Floor 1,A,B,D District of Floor 2 and Floor 3 to 9 of Comprehensive Building, No.2
Manufacturer Yihe Road, Shilong Community, Shiyan Street, Bao'an District, Shenzhen City,
Guangdong Province, P.R. China
13823288548 xiangjing@sunwoda.com www.sunwoda.com
T 46 T T 7% e K i 0 Shanghai Research Institute of Chemical Industry Testing
- Center
W S8 A SR | g A FE X 7 I ZR B4 345 5, 200062 No.345 East Yunling Road, Putuo, Shanghai,
Test lab China 200062
86-21-31765555 battery@ghs.cn www.ghs.cn
Hijh{E & Battery information
iy s
o 8 4L i /
i FTARN N UCI
s 1710ISR 18/65B-35 Rl AL S /
Type Original tested type
bk LR (V) 60 A | 35000mAh 2100Wh
Nominal voltage Capacity/energy
TS AT B AL TR /
Description Rechargeable Li-ion battery Li content
B (ke) 1104 bR (@Y 5h 5 black
Mass ’ Appearance plastics cement shell
W3R /E B Test information
R S MR i H
Original test report No. 1117100065 Date of test report 20T 250

A E LTkt Wi miEF

MApR Y5 38.3 & UNITED NATIONS "Recommendations on
Test standard the TRANSPORT OF DANGERQUS GOODS" Manual ST/SG/AC.10/11/Rev.6
of Tests and Criteria 38.3
T.1 = ERER M T.2 IR A
Altitude simulation ARt Passed Thermal test Frht Passed
= =1 i > S K I3
Tli/fﬁfiiﬁiﬁ Hfit Passed - {ST;?;I{(W I 1% Passed
T.5 HhEh ke % A T.6 it &
External short circuit At Passed Impact At Passed
T.7 S ERHE N T.8 SR A
Overcharge fri# Passed Forced discharge &% Passed
3833 (O / 38.3.3 (2) /
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Statement

LiRIGHE B AR E AT (BRENEHE) T
The test summary is invalid if it is not affixed the official seal of the laboratory to it.
2. 2 HIR G E AR T NS A S E AR (FU AN &) .
Copies of the test summary without the official seal of the laboratory are invalid.
3R BT % 7 I A AR ST TE
The test summary is invalid without the signature, name and title of the signatory.
43R5 MR O R
The test summary is invalid if it is blotted out.
SRGA I = PfdE, ARHSE NIRRT,
It is forbidden to copy the test summary partially without the written approval of the laboratory.
6. 1R 96 A T TR IR A I 45 S, AR TR A R
The conclusion of the test summary is only valid for the tested sample.
7RI DL eh SCOAHE, FESCSOAR () U, P R, AR SO M
The test summary has been drafted in Chinese and translated into English (if exist) for

convenience only. In the event of discrepancy, the Chinese version shall prevail.

bk, BT SR 4 % 3455 Address: No. 345 East Yunling Road, Shanghai
BB 4 i (PostCode): 200062

B (Tel): (021) 31765555  f&E(Fax): (021) 31015117

M hik(website): www.ghs.cn

H,F-{5 #H(E-mail): battery@ghs.cn



& B B Sample Picture

Li-ion Battery

60VDC  69.7VDC  35Ahizioms

WERE L 75 R R nEEs
0°C~35°C -10°C~45°C 0°C~20°C

3 ’ & 5 ARTT FLEN RIS HIFCRY N

WA AT EEE E (X T e [ 5t i A & w35 ol 38 A b o F A D

&g ST/SG/AC.10/11/Rev.6 38.3 bl £3K . The tested samples meet the requirements of test
Conclusion items of the UNITED NATIONS "Recommendations on the TRANSPORT OF
DANGEROUS GOODS" Manual of Tests and Criteria ST/SG/AC.10/11/Rev.6 38.3
BiE /
Remark

%% Signature

/0 % e ;Ziﬁﬁﬁ 2020-01-04

B4 Title ; Iﬁsued date
B S TF2IM Vice chief engineer : /
-I6IEfY:816877-
****&%%%***
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